MODEL 21545x81A 10 REPAIR PARTS

®

REF. LEVER ONLY
ON LEVER HEIGHT
ADJUST UNITS

REF. BELT ONLY e V%
ON SELF-PROPELLED o

UNITS l _ 50
KEY#  PART# DESCRIPTION s— 83
10 . SEE ENGINE MANUAL 54 __i
12 710265 SCREW, 3/8-16X1.00 WAHHSPTAPPL | 55 ~
14 - . Not used on this unit ‘ -
50 71584 BLADE, 21"X2.25" MULCH
51 671056 ADAPTER,BLADE PUSH
53 710210 WASHER.391DX2.250DX.12 BELLVIL
54 710207 WASHER, FLAT.406X.812X.06 HT
55 710163 SCREW,3/8-24X1.50 HHC
80 71776-879 ASS’Y, FRAME 21 3N1 F/DR
80-20 71096 BRKT, RH HANDLE
80-30 671097 BRKT, LH HANDLE
80-35 710204 NUT,5/16-18 HEXWDFLLK
80-40 - Not used on this unit
600 43640 DEFLECTOR,REAR 21 3N1 ADJ-V
601 710271 SCREW, 10-16X.50HWASEMTAP
610 71833 DOOR,REAR 21 3N1 SM.DECAL
611 672049 SPACER,RR DOOR 21RB PLAST
612 - 710273 SCREW, 10-16X.50 WAHHSEMSAB
613 340822 ROD,PIVOT REAR DOOR
614 710285 CAP, PUSH ON .250 DIA ROD ;
615 340823 SPRING, TORSION G
701 710291 PIN, HAIR.062DIA BENT
742 642189 STOP, ROPE BS223294

711009 341207A




MODEL 21545x81A REPAIR PARTS

>—-71

700——\ ‘ A

Q 495$—494
EY#

PART# DESCRIPTION

490 71864 CABLE, THROT&STOP QTM 21F/DR RH

491 710177 SCREW, 1/4-20X2.50SLPNHDMA BLKZ

492 710256 WASHER, FLAT .266 X .62

493 710203 NUT, 1/4-20 HEXNYL 15X116

494 12425 CLAMP, THROTTLE QUANTUM 42294

495 710275 SCREW, 10-32X.62 SLWAHTAP

500 71806 CABLE, DRIVE LATCHING 21"F/DR

501 710178 SCREW, 1/4-20X2.00 RDHDMA BLKZ

510 671372 TIE,BLACK CABLE 6.3L REMOVABLE

700 71137-806 HANDLE, LOWER 21" 3N1 16GA

710 671581-806 HANDLE,UPPER 21/22

7M1 710175 BOLT,5/16-18X2.00 CARRBLK 2X77

712 671294 KNOB, WING 5/16-18 REG NUT

720 71794-879  BAIL,ENG.STOP 21F/DR STDLVR

740 643956 GUIDE, ROPE 1/4-20 .50ID BLKZN
41 710203 NUT, 1/4-20 HEXNYL 15X116

341726A

711009




MODEL 21545x81A REPAIR PARTS

PART W/MULCH NOTE

OPTION ONLY KEY# 284 & 287 IS ONLY USED ON
FULLY BAFFLED UNITS. o

PARTS W/SIDE DISCHARGE
OPTION ONLY

DETAIL 'A’

341725A

711009




MODEL 21545x81A REPAIR PARTS

)

Key# Part# Description
15 455481 PIN, SPRING.187DIAX1.00LG HVPL
20 71434 PULLEY,ENGINE PTO
42 71744 BRKT,DRIVE CABLE 21
45 710274 SCREW, 1/4-20X .63HHWATAPSERBZ
80 71776-879 ASS'Y, FRAME 21 3N1 F/DR
185 643877 INDEX PLATE 20"HGT.ADJ.
186 671142 ASS'Y, AXLE & BRKT.
187 671444 LEVER,HEIGHT ADJ W/GRIP 3.0
188 446363 WASHER, FLAT .375X .88X.082
189 643387 SPACER, PIVOT.385IDX1.00D HT
190 710258 WASHER, SPRING .50X1.0X.021 OX
191 180124 SCREW, 3/8-16X1.25 HHC
199 43784 SPACER,REAR HGT ADJ 21 F/DR
O 215 71784 ASS'Y, LF HGT ADJ 21 F/DR

216 71785 ASS'Y.RF HGT ADJ 21 F/IDR
220 710274 SCREW, 1/4-20X .63HHWATAPSERBZ
221 45171 NUT, 3/8-16 HWDFL WHIZ-LOCK
223 710266 SCREW, 10-24X.38 SLHWATAP
225 71742 ARM,IDLER 21F/DR
226 71779 PULLEY,IDLER 3L V 21 F/DR
227 71788 SPACER,IDLER PULLEY 21F/DR
228 710018 BOLT,SH.497X.760 5/16-18
229 71789 SPACER,IDLER ARM 21F/DR
230 57072 BOLT, 5/16-18X .63 CARRLN

/ 231 1498 NUT, 5/16-18 REGHEXCTRLK

\_ 235 71745 BRKT,IDLER SUPT 21F/DR
236 71778 PULLEY,REAR IDLER 21F/DR
237 71793 BEARING,SLEV
238 180084 SCREW, 5/16-18X1.625
240 710133 SCREW.HHWATAP 1/4X.50
241 71780 DUSTCOVER,8" WHEEL F/DR
245 71790 SHAFT,F/DR AXLE
246 71791 PULLEY,F/DR AXLE
247 710292 PIN, HAIR .080 DIAX1.63LG
253 643629 PIN, DRIVE .177X.750 HEATTR
255 71792 GEAR, PINION F/DR

Q 256 341067 BELT,V3L 21BS F/DR

257 710254 WASHER, FLAT .502 X .99 .031
258 20864 RING, RET E .39X.04TRU5133-50
260 672118 COVER, BELT 21 F/DR GREY
261 71880 SHIELD,HEAT 21 F/DR
262 710278 SCREW,10-32X.38PNQDXHDTAP BLZN
284 71246 COVER, REAR TRANS 21 SPRB
287 710274 SCREW, 1/4-20X .63HHWATAPSERBZ
300 671134 TIRE &RIM,SEPU 8X2 BARGRAY
301 671133 WHEEL, DRIVE 8"X2.00 BAR GRAY
302 710252 WASHER, FLAT .382 X 1.0 X.03HT
303 710140 NUT,3/8-16HWDFLLK MACK 15X84
304 672122 HUBCAP, 8" BAR WHEEL
305 710206 WASHER, FLAT.517X1.5 16GA
590 672046 DEFLECTOR, CHUTE 21 3N1 GREY
591 672045 COVER, MULCH 21 3N1
592 340826 SPRING, TORSION .34X2.2 166X38
593 340827 ROD,PIVOT .25 X 4.68
594 710285 CAP, PUSH ON .250 DIA ROD BLK
620 71250 PLUG, MULCHER-SMALL 21 3N1

711009




MODEL 21545x81A

PART#

710889

710700
710887

711010
336746
711011

710888

X ~.§’: -'r"i
&

i
Ry

REPAIR PARTS

DESCRIPTION

REFERENCE ONLY =
NOT USED ON THIS UNIT e
NOT USED ON THIS UNIT

NOT USED ON THIS UNIT

NOT USED ON THIS UNIT

DECAL,"YARD KING SIG” 44X7031

NOT USED ON THIS UNIT

DECAL,HI-VAC CHAMBER 44X6959

DECAL, 21" CUT DECK 44X7029

NOT USED ON THIS UNIT

DECAL,CUT FINGER FR/ENG44X7055
DECAL,WARNING MULCH PLUG FR/EN
DECAL, CAUTION FR/ENG 44X7057

NOT USED ON THIS UNIT

NOT USED ON THIS UNIT

DECAL,”ALL PERF DECK” 44X7030

341330 A

KEY# PART#  DESCRIPTION
931 931 43666 ASS'Y, BAG FRAME 21 3N1

933 71592 FRAME, CATCHER BAG TOP

934 672197  BAG,CATCHER Y.K.SIG 21"

326165 A

711009




